EFrA - 903 -R-97-005

ool

CHESAPEAKE BAY PROGRAM
NUTRIENT REDUCTION STRATEGY REEVALUATION

REPORT # 8:
FINANCIAL COST EFFECTIVENESS
OF POINT AND NONPOINT SOURCE

NUTRIENT REDUCTION TECHNOLOGIES
IN THE CHESAPEAKE BAY BASIN

Prepared by:

Rodolfo Camacho, Ph.D.

December, 1992

ICPRB Report 92-4

{Jx), Recycled/Recyclable
% Printed on paper that contains
at least 50% récycled fiber




INTERSTATE COMMISSION ON THE POTOMAC RIVER BASIN

This publication has been prepared by the Interstate Commission on the Potomac River Basin. Funds for this
publication are provided by the United States Government, the U. S. Environmental Protection Agency, and the
signatory bodies to the Interstate Commission on the Potomac River Basin: Maryland, Pennsylvania, Virginia, West
[...]
mg/l. The 6.5 mg/l influent level better reflects the implementation of the phosphate ban
although some states may have influent levels that are slightly below this level.

3) The Hazen and Sawyer Engineers and J. M. Smith and Aséociatcs (1988) report
provided factors used to adjust the capital costs for a design temperature of 10°C (i.e. year-round
TN removal).

4) To ease the planning level cost estimation, equations were developed from the
estimated costs for each type of retrofit and design flow. The equations were obtained using
nonlinear regression for two discharge ranges: 0.5 t0 5.0 mgd and 5.0 to 30 mgd. Appendix
1 shows the coefficients and exponents of these equations for the four sets specified above.

These coefficients and exponents are given for two sets of equations for capital and O&M costs
expressed as: |

70




Capital=a(Flow)"

O&M=c(Flow)?

where:

Capital = Capital costs,

O&M = Operation and maintenance costs,

Flow = Design flow in million gallons per day (mgd), and
a,b,c,d = Regression coefficients and exponents

The cost equations applicable to phosphate ban areas are plotted for the two effluent
levels (Figures 3.6 and 3.7). For the two effluent levels, these figures show that the unit cost
significantly increases as the plant design flow decreases below 5 mgd. Within each retrofit
type, the unit costs do not vary much for design flows greater than 5 mgd. Also for the two
effluent levels, the retrofit costs are highest for fixed film plants (trickling filters, rotating
biological contactors) followed by activated sludge, activated sludge with nitrification and
extended aeration processes.

It is also important to point out that royalty fees are not included in these equations.
These costs should be evaluated on a case by case basis because they are subject to negotiations.
The Hazen and Sawyer Engineers and J. M. Smith & Associates report gives the following
information on license fees:

- Air products royalty fee for the A0 process: Fee = $1,000/Ib day of phosphorus
removed.

- Royalty fee for the Bardenpho process: Fee = $60,000 x Q**

71




Figure 3.6 Planning Level BNR Retrofit Unit ‘Cost Curves
High Level Nutrient Discharge

TP=2.0 mg/l; TN=8.0 mg/I(Seasonal)

350 Piani Type
FF = Fixed Film
280 -+ AS = Activated Sludge
. AS/N = AS + Nitrification
§%8 210 - EA = Extended Aeration
>4
22 rr
Sk 140 1 .
AS
70 AS
EA _1
0 1 T ] 1 T L}
0 5 10 15 20 25 30
Design Flow (mgd)

TP=2.0 mg/l; TN=8.0 mg/l(Year-Round)

700 -
Plant Type
600 - , FF = Fixed Film
i AS = Activated Sludge
55500 AS/N = AS + Nitrification
£ 5 400 - EA = Extended Aeration
8 é 300 - FF
&
200 - AS
100 - Ksm
0 EA L) T L3 L} 1
0 5 10 15 20 25 30
Design Flow (mgd)

72




Figure 3.7 Planning Level BNR Retrofit Unit Cost Curves

Low Level Nutrient Discharge

TP=0.5 mg/l; TN=3.0 mg/I(Seasonal)

700
Piant Type
600 - FF = Fixed Film
500 - AS = Activated Sludge
g 3 AS/N = AS + Nitrification
2> g 400 - EA = Extended Asration
-
g é 300 - FF
o
200 4 S
AS/N
100 - EA
0 ¥ L] L] L T
0 5 10 15 20 25 30
Design Flow (mgd)
400 TP=0.5 mg/l; TN=3.0 mg/l(Year-Round)
1 :
) Plant Type
1200 + FF = Fixed Film
1000 - AS = Activated Sludge
g i) AS/N = AS + Nitrification
S g 800 EA = Extended Aeration
=)
g’ 5 600 4
3E
400 -
200 -
0 H] LIS 1 ¥ L
0 5 10 15 20 25 30
. Design Flow (mgd)

73




3.4.3 Apphcatlon of Planning Level Retrof‘ t Cost Equatlons

Planning level cost estimates were apphed to the municipal WWTPs in thé Chesapeake
Bay basin listed in Appendix G. The cost equations were applied only for those plants that are
not removing nitrogen and phosphorus to the specified effluent levels (HLND : TN = 8.0 mg/l,
and TP = 2.0 mg/l and for LLND : TN = 3.0 mg/l and TP = 2.0 mg/1) with design flows
between 0.5 and 30 mgd. The cost equations for phosphate ban areas were used for WWTPs
in Maryland, Pennsylvania, and Virginia. These planning level cost estimates should be used
with caution. Again, actual retrofit costs may vary from the planning level ones as WWTPs
deviate from the general plant configurations shown in the diagrams of Appendix H. Cost
equations were developed for these plant configurations with the assumptions described in detail
in the Hazen and Sawyer Engineers and J. M. Smith & Associates (1988) report. Also, it is
very likely that some of these plants may not be able to be retrofitted to BNR due to specific site
constraints or plant type configurations. Therefore, the cost estimates from the planning level
equations should be used only as an initial rough estimate. In this report, these estimates are
used for relative cost comparisons between basins, effluent levels (low and high), and seasonal
versus year-round nutrient removal. ‘

Figures 3.8 and 3.9 show the EAC/mgd ratio by basin for retroﬁtﬁng existing WWTPs
for the two effluent levels for both year-round removal and seasonal removal. For the year-
round retrofit cost (Figure 3.8) and the high level nutrient discharge (HLND), the average
annual cost per mgd was about $150,000; for the low level nutrient discharge (LLND) the
average annual cost was about $450,000. For seasonal nitrogen removal, retrofit costs averaged
about $95,000 per mgd for the HLND and about $235,000 per mgd for the LLND.

3.4.4 Comparison of Planning Level Cost Estimates Using Cost Equatlons
with States’ Cost Studies

It is very difficult, if not impossible, to perform accurate comparisons between the costs
derived from the planning level cost equations and those from the states’ retrofit studies. The
main reason for this difficulty is that assumptions, effluent levels, site constraints, and sometimes
selection of technologies are different. However, the comparison is made here just to have an
idea of the how the planning level retrofit cost.estimates from the Hazen and Sawyer Engineers
and J. M. Smith and Associates report differ from the states’ studies. Figure 3.10 shows the
relative unit cost (EAC/mgd) difference for selected WWTPs from the states’ retrofit studies.
The WWTPs selected from the Maryland (9 plants) and Virginia (11 plants) retrofit studies are
those BNR retrofits that meet the TP = 2.0 mg/l, and the TN = 8.0 mg/l long term average

74



Figure 3.8
Planning Level Retrofit Costs
Year-Round Nitrogen Removal

S 8

= <
(spuesnoyy,)
Teak/p3uy/g

800

ABCDEFGHIQRSTUWX

sowref TepilL,

310X TepLL
yoouueyeddey [epiL
oewojod [epiL .

2I0YS UINSOM YHNON
juexnyed TepLL

2104y uIjSEy

souref

Koyunureq

yoouueyeddey

2BWO10d

euueyenbsng youelq iseq
euueyonbsng youelg JSOM
gjeunf

euueyanbsng Jomo
oSurmouo)) 79 ‘bsng Jomo]

75




-Figure 3.9

Planning Level Retrofit Costs:

Seasonal Nitrogen Removal

=3.0 mg/l
0.5mg/1

%

TN=8.0mg/l
TP=2.0mg/l

ABCDEFGHIQRSTUWX

400

300

o
Q

N
(spuesnoyy,)
Jeak/p3uy/¢

100

0

 souref [epLL

JjI0X TepiL

oouueyeddey fepryL
oewojod JepiL

QI0YS WIASIM YHON
juoxmied [epLL

QI0yS uIaiseq

souref

Koyunureg

yoouueyeddey

oBWOI0]

euueyanbsng youelq iseq
euueyanbsng youelg ISoM
ejRIung .
ruuRyonbsng Iomo]
oSuimouo) 29 ‘bsng Iomo

76



o

35

limit for Maryland, and TN = 10 mg/1 seasonal monthly limit (Alternative 3, CH2M-HILL
study). The TN = 10 mg/l monthly effluent limitation is expected to result in a seasonal

average of TN = 7.0 mg/l. Therefore, the selected plants’ effluent levels are somewhat

comparable to the planning level cost curves for the high level nutrient discharge (HLND:
TN=8.0 mg/l, TP = 2.0 mg/l) with seasonal nitrogen removal.

Figure 3.10 shows that in general the planning level cost estimates are lower than the
cost estimates from the states® retrofit studies with an overall average relative difference of
-53%.

3.5 Cost and Effectiveness of Existing Nutrient Removal WWTPs

This section summarizes the cost and effectiveness of some of the recently completed
WWTP retrofits with nutrient removal. Although only a few plants are reported, the costs and
effluent performance levels provide valuable information for comparisons with existing retrofit
cost estimates derived from site specific studies or planning level estimates.

3.5.1 Bowie WWTP (VI2-BNR)

The Bowie plant is located on the Patuxent river. This plant was initially designed as an
oxidation ditch. The plant has been retrofitted to biologically remove nitrogen and phosphorus.
Anaerobic, anoxic and aerobic zones were created in the oxidation ditches for operation in the
VT2 mode (adaptation of the UCT process). In this mode of operation, the oxidation ditches
are operated in series with the return activated sludge (RAS) recycled to the head of the first
anoxic tank. ' ' :

Initially, ferrous sulfate and polymer were added for phosphorus removal and caustic soda

~ was added to supplement the influent alkalinity. Chemical phosphorus removal was discontinued

after the retrofits, and since then, average effluent levels for total phosphorus have been
reported to be around 0.6 mg/l. Also, phosphorus effluent levels are expected to reach 0.3 mg/1
(Sen, et al., 1990). These phosphorus levels are achieved without effluent filtration, which
could further reduce them by 80%.

According to Sen et al., 1990, the volume in the oxidation ditches is adequate to comply
with the effluent permit limitations of TN = 6.0 mg/l and TP = 1.0 mg/l. Total nitrogen annual

77




Figure 3.10 |
BNR Retrofit Cost Estimates Differehce

3

Cost Egs. vs. States' Cost Estimates

Average kclative Difference

AY AY

100

o
o

N % TN
O O O O © O o
833IR°§¢9%¢8

(%) 9ouaIaJJI(T SALR[SY

o
@

-100

puRraqUIN)
Yo91D) X0
a3puqure)

Kemyreg

JouRpald
Iojempeolg

Ble[d ®]

PIIsIq wopsal
PIRYSHD
PUOWIASUBN-ISIYH
921D $103001g
"ZIH/*SYD-ASYH
SmqswenmM-aSIH
oseq Auy-qSYH
Singsiored

I2ATY HI0X-ASTH
¥ea1D Surreq
xeuodessey

ONd
Simgsyonspaiyg

78



effluent levels at the Bowie plant have fluctuated between 5 and 7 mg/1 between 1990 and 1992,
and the total phosphorus effluent level averaged about TP = 0.7 mg/l.

The total cost of the Bowie retrofit was around $400,000 for a 2.5 mgd design flow.
“ Although the facility was rated at 3.0 mgd, Sen et al. (1990) pointed out that the available air
supply clarifier and solids handling would need to be upgraded for flows over 2.5 mgd.
Increases in O&M costs by $13,000 annually were given in the Beavin Co., Camp Dresser &
L McKee,and Metcalf & Eddy report (1988). However, Sen et al. (1990) reported potential net
savings of $57,000 per year by implementing the BNR retrofit. Assuming no increase at all in
the O&M costs, an equivalent annual cost per mgd of approximately $19,000 is obtained. This
unit cost is significantly lower than other unit costs reported in the cost tables from the states’
studies.

3.5.2. Patuxent WWTP (BNR)

The Patuxent plant was built to replace an existing plant. It is an oxidation ditch where
nitrogen is biologically removed and chemical addition is used for phosphorus removal. The
design flow of the plant is 6.0 mgd and currently the plant is operating at an annual average flow
of 3.6 mgd. The cost of building this facility was $24 million, and current O&M costs are
around $2 million, where $0.6 million of these costs are sludge handling and $29,000 are
chemical addition costs. ‘

The Patuxent plant is operating very well. The permit limit for total nitrogen is 10 mg/l
seasonally and for total phosphorus 1.0 mg/l. Annual average performance for total nitrogen
is around 8 mg/l with performance levels as low as 5.0 mg/l during the warmer season. The
plant also has been averaging an annual total phosphorixs effluent level of 0.5 mg/l. "

-

3.5.3. Western Branch WWTP (Denitrification Filters)
The Western Branch has been retrofitted to remove nitrogen using denitrification filters.
« Current phosphorus removal at this plant will continue in order to comply with an effluent level
of TP = 1.0 mg/l. The retrofit with denitrification filters is expected to comply with a seasonal

s (April to October) effluent level of TN = 3.0 mg/l. For other months, total nitrogen effluent
 levels are expected to be between 13 mg/l and 15 mg/L

79




. Nitrogen removal retrofit costs for this facility were $19.5 million in capital costs, and

$1.05 million in O&M costs. Therefore, an'EAC/mgd ratio of $111,348 is obtained. With the
" 30 mgd design flow capacity, an effluent level of TN = 3.0 mg/l between April and October,

and an assumed effluent level of TN = 14 mg/1 the rest of the year, the annualized cost per

pound of nitrogen removed is calculated at $6.7. '

3.5.4 VIP (Virginia Initiative Plant)

The Hampton Roads Sanitation District HRSD-Lamberts Point WWTP (now named the
VIP) has been retrofitted with the VIP process (Figure 3.2). Earlier pilot studies were
performed to test for annual removal of phosphorus and seasonal nitrogen removal. Results
from the pilot study showed that the VIP is capable of achieving low effluents for phosphorus
(soluble P effluent of 1.6mg/l) and total nitrogen effluent levels about 8.0 mg/l (Sedlak, 1991).
Performance data for 1992 shows that the plant can achieve total nitrogen effluent levels between
7 and 8 mg/l on a seasonal basis. ‘

3.6 Financial Cost Effectiveness Ratios for Municipal WWTPs

This section attempts to provide an estimate of the cost per pound of nitrogen or phosphorus
removed. Nitrogen and phosphorus cost effectiveness ratios are calculated for chemical addition
and bijological nutrient removal processes. The distinction between biological and chemical
addition treatment is made for retrofits that place emphasis on either of these nutrient removal
processes, recognizing that physical, chemical and biological processes m.':{y be found in all types
of WWTPs.

Cost information using the states’ retrofit cost studies, and actual facility cost data are used
to provide an overall idea of these cost effectiveness ratios. Use of all this information will help
identify a "ballpark” cost of removing a pound of nitrogen or phosphorus for a variety of
effluent levels and technologies. However, caution should be exercised when making
comparisons among the calculated cost effectiveness ratios using the aforementioned data.
Assumptions for estimating retrofit costs for nutrient removal are different. Assumptions from
the different data sources used to obtain these cost effectiveness ratios should be carefully
examined. Some important issues that affect the calculation of these ratios are summarized as
follows:

80




* Different cost estimation assumpnons have a significant impact. on the unit cost

"estimates. Actual fetrofit costs may vary significantly from the planning or site specific’

states’ studies. For instance, retrofit "costs opinions" for Virginia WWTPs are "order-
of-magnitude”, which are expected to be accurate within +50% to -30%.

e Post-retrofit effluent levels are assumed values of expected average annuai performance
of these retrofits. Actual annual performance levels after the retrofits are completed will
determine the true annual nutrient load removed in each particular plant.

¢ For some cases, rough apportioning of the total retrofit costs are made for each nutrient.
The apportioning approach would significantly impact the cost effectiveness ratio.

3.6.1 Cost Effectiveness Ratios for Nitrogen Removal

In this section, examples from the states’ retrofit studies are used to estimate ranges of
nitrogen removal cost effectiveness ratios. Figure 3.11 shows a summary of the cost
effectiveness ranges for nitrogen removal presented in this section.

3.6.1.1 Cost Effectiveness Ratios: Chemical Addition

Table 3.9 shows the cost effectiveness ratios for nitrogen removal for selected
WWTPS. The following assumptions were made to obtain these cost effectiveness ratios.

e WWTPs using chemical addition (methanol) in the process of removing nitrogen were
selected from the Virginia retrofit study. Phosphorus removal costs (alternative 1) were
subtracted from alternative 4 to obtain an estimate of the cost of removing nitrogen only. Post
retrofit annual average effluent concentration is assumed to be 7.0 mg/l.

e For the two Maryland WWTPs, incremental costs were provided for the removal of
[...]
MD 21741 WESTERN BRANCH PATUXENT PRINCE GEORG

ASI = Activated Sludge
AS/N = Activated Sludge with Nitrification
FF = Fixed Film (TF or RBC)
TF = Trickling Filter .
RBC = Rotating Biological Contactors
SBR= Sequencing Batch Reactors
P= Primary
LA = Lagoon

D-FLOW = Design Flow in mgd

FLOW = Annual Average Flow in mgd

mgd = Millions Gallons per Day

TN = Annual Average Total Nitrogen Conc.

TP = Annual Average Total Phosphorus Conc.

NPDES = National Pollution Discharge
Elimination Number

G-11

D-FLOW FLOW ™ . TP

(mgd)
0.5
0.75
1.23
33
4.5
4.5
6
15
19.4
30
77.68

(mgd)
0.42
0.80
1.00
2.11
3.72
362
3.79
6.76

16.10
-14.59
52.9

TYPE
(mg/l) (mg/)
1800 3.60  AS/
14.25 26  AS/
122 138  AS/
57 035 AS/OD
1437 005 ASN
23.04  4.08 TE
7.85 05  AS/
19.5 0.6 ASN
14.81 05 AS/N
15.6 09  ASN

EA = Extended Aeration
CM = Complete Mix

CS = Contact Stabilization
OD = Oxidation Ditch

PF = Plug Flow

PO = Pure Oxygen

SA = Step Aeration

HR = High Rate

" LR = Low Rate




TABLE G-12. BASIN S: LARGE MUNICIPAL WASTE WATER TREATMENT PLANTS

STATE NPDES FACILITY NAME BASIN COUNTY

MD 22535 JOPPATOWNE STP W CHESAP HARFORD

MD 22446 HAMPSTEAD W CHESAP CARROLL

MD 23523 US NAVAL ACADE W CHESAP ANNE ARUNDEL
MD 61794 MAYO WWTP W CHESAP ANNE ARUNDEL
MD 21512 MES-FREEDOM W CHESAP CARROLL

MD 21750 HAVRE DE GRACE W CHESAP HARFORD

MD 24350 BROADWATER SEW W CHESAP ANNE ARUNDEL
MD 21237 ABERDEEN PROVI W CHESAP HARFORD

MD 21229 ABERDEEN PROVI W CHESAP HARFORD

MD 21563 ABERDEEN, TOWN W CHESAP HARFORD

MD 21644 AA COUNTY BROA W CHESAP ANNE ARUNDEL
MD 56545 SOD RUN W CHESAP HARFORD

MD 21814 ANNAPOLIS STP, W CHESAP ANNE ARUNDEL
MD 21661 ANNE ARUNDELC W CHESAP ANNE ARUNDEL
MD 21601 PATAPSCO W CHESAP BALTIMORE CI
MD 21555 BACKRIVER W CHESAP BALTIMORE CI

D-FLOW = Design Flow in mgd AS/ = Activated Sludge

FLOW = Annusl Average Flow in mgd

mgd = Millions Gallons per Day

TN = Annual Average Total Nitrogen Conc.

TP = Annual Average Total Phosphorus Conc.

NPDES = National Pollution Discharge
Elimination Number

AS/N = Activated Sludge with Nitrification
FF = Fixed Film (TF or RBC) ’

TF = Trickling Filter

RBC = Rotating Biological Contactors
SBR= Sequencing Batch Reactors
P= Primary
LA = Lagoon

G-12

D-FLOW FLOW

(mgd) (mgd)
0.75 0.82
0.9 0.40
1 0.50
1 0.05
1.8 1.88
1.9 1.94
2 1.24
3 1.23
3 1.10
4 1.97
6 5.13
10 9.57
10 8.46
15 12.70
87.5 62.57
175 123.00
322.85 232.557

TN . TP TYPE

(mg/D) (mg/
15.40 3.5 AS/N
18.00 0.56 As/
18.00 0.5 TF
5.98 1.47 SF
7.75 4.43 AS/
18.93 0.86 TF
27.90 0.74 AS/N
20.53 0.4 TF
7.47 0.6 TF
15.95 0.05 AS/N
16.3 24 As/

25.96 0.7 As/
9.75 1.28 AS/N

14.79 0.99 AS/
12.7 1 AS/
12.5 0.84 AS/

'EA = Extended Acration
CM = Complete Mix
CS = Contact Stabilization
OD = Oxidation Ditch

PF == Plug Flow
PO = Pure Oxygen

" SA = Step Aeration

'HR = High Rate

LR = Low Rate

[




TABLE G-13. BASIN T: LARGE MUNICIPAL WASTE WATER TREATMENT PLANTS

*  STATE NPDES FACILITY NAME BASIN COUNTY D-FLOW FLOW TN - TP TYPE
(mgd) (mgd) (mg/l) (mg/D)
DC 21199 BLUE PLAINS POTOMAC - DC 370 316.3 13.73 0.11 AS/N
- MD 20885 NAVORD/INDIAN POTOMAC : CHARLES 0.5 0.334 18 1.55 AS/
MD ‘20052 INDIAN HEAD, T POTOMAC CHARLES 0.5 0.64 17.59 2.63 AS/
MD 22781 UTILITIES INC. POTOMAC P.GEORGES 0.6 0.259 12.9 1.34 AS/EA
MD 20842 US DEPARTMENT POTOMAC P.GEORGES 0.6 1.31 45 2.12 TF
MD 24767 LEONARDTOWN SE POTOMAC SAINT MARYS 0.68 0.318 14.31 1.09 LA
- MD 20524 TOWN OF LAPLA POTOMAC CHARLES . 1.9 0.75 18 0.74 AS/EA
MD 21865 CHARLES CNTY S POTOMAC CHARLES 15 6.79 11.58 1.76 AS/
MD 21539 PISCATAWAY POTOMAC ] PRINCE GEORG 30 20.12 13.15 0.1 AS/N
VA 26409 COLONIAL BEACH POTOMAC WESTMORELAND 0.8 0.75 18.70 250 TF/HR
VA 28363 QUANTICO/MAINS POTOMAC PRINCE WILLI 2 1.55 18.7 0.26 AS&TF
VA 24678 DALE CITY STP POTOMAC . PRINCE WILLI 2 1.72 18.66 0.09 AS/CS
VA 24724 DALE CITY STP POTOMAC PRINCE WILLI 4 2.02 11.84 0.11. AS/CS
VA 60968 AQUIA STP POTOMAC STAFFORD 6 233 9.7 0.16 AS/N
VA 25372 L. HUNTING CRE POTOMAC FAIRFAX 6.6 4.63 21.41 0.09 TF/HR
VA 25101 PWCSA MOONEY S POTOMAC PRINCE WILLI 24 10.58 19.36 0.11 AS/N
VA 25143 ARLINGTON STP POTOMAC ARLINGTON CI 40 28.12 10.63 0.06 AS/EA
VA 25160 ALEXANDRIA STP POTOMAC ALEXANDRIA C 54 42,99 24.15 0.05 - RBC
VA 24988 UPPER OCCOQUAN POTOMAC PRINCE WILLI 54 16.32 21.48 0.04 AS/CM

VA 25364 LOWER POTOMAC POTOMAC FAIRFAX 2 3515 13.65 0.12 AS/sA
: ' ' 685.18 492.98

D-FLOW = Design Flow in mgd AS/ = Activated Sludge ) EA = Extended Acration
FLOW = Annual Average Flow in mgd AS/N = Activated Sludge with Nitrification CM = Complete Mix
[ mgd = Millions Gallons per Day FF = Fixed Film (TF or RBC) CS = Contact Stabilization
TN = Annual Average Total Nitrogen Conc. TF = Trickling Filter OD = Oxidation Ditch
TP = Annual Average Total Phosphorus Conc. RBC = Rotating Biological Contactors PF = Plug Flow
» NPDES = National Pollution Discharge SBR= Sequencing Batch Reactors PO = Pure Oxygen
Elimination Number P= Primary SA = Step Aeration
‘ LA = Lagoon ) HR = High Rate
LR = Low Rate

G-13




TABLE G-14. BASIN U: LARGE MUNICIPAL WASTE WATER TREATMENT PLANTS

STATE NPDES FACILITY NAME BASIN

RAPPAHANNOCK

VA 28096 CLAIRBONE RUN

VA 25127 FREDERICKSBURG RAPPAHANNOCK
VA 25658 MASSAPONAX STP RAPPAHANNOCK
VA 68110 SPOTSYLVANIAC  RAPPAHANNOCK
VA 76392 LITTLE FALLS RAPPAHANNOCK

D-FLOW = Deiign Flow in mgd

FLOW = Annual Average Flow in mgd

mgd = Millions Gallons per Day

TN = Annual Average Total Nitrogen Cone.

TP = Annual Average Total Phosphorus Conc.

NPDES = National Pollution Discharge
Elimination Number P= Primary

LA = Lagoon

AS/ = Activated Sludge .
AS/N = Activated Sludge with Nitrification
FF = Fixed Film (TF or RBC) .

TF = Trickling Filter

RBC = Rotating Biological Contactors
SBR= Sequencing Batch Reactors

COUNTY
STAFFORD
FREDERICKSBU
FREDERICKSBU

SPOTSYLVANIA
STAFFORD

G-14

D-FLOW FLOW TN . TP

1.5
4.5
6
6
8

1

TYPE

(mgd) (mgd) (mg/) (mg/)
088 187 2.5  AS/CS
1.68 ; 21.47 2.5 TF/HR
234 1907 1.5 ASEA
278  8.43 2.5 AS/CM
C187 2.5 AS/OD
7.6%

26

" EA = Extended Aeration

" CM = Complete Mix
CS = Contact Stabilization
OD = Oxidation Ditch

' PF = Plug Flow

' PO = Pure Oxygen

"SA = Step Aecration

' HR = High Rate

; LR = Low Rate




o

"

°

TABLE G-15. BASIN W: LARGE MUNICIPAL WASTE WATER TREATMENT PLANTS

STATE NPDES FACILITY NAME BASIN COUNTY

VA 64238 HRSD-YORK RIVE YORK YORK

D-FLOW = Design Flow in mgd

FLOW = Annual Average Flow in mgd

mgd = Millions Gallons per Day

TN = Annual Average Total Nitrogen Conc.

TP = Annual Average Total Phosphorus Conc.

NPDES = National Pollution Discharge
Elimination Number

AS/ = Activated Sludge
AS/N = Activated Sludge with Nitrification
FF = Fixed Film (TF or RBO)

TF = Trickling Filter

RBC = Rotating Biological Contactors
SBR= Sequencing Batch Reactors
P= Primary '
LA = Lagoon

G-15

D-FLOW FLOW TN - TP TYPE

(mgd) (mgd) (mg/l) (mg/l)
150 8.4 1564 223  AS/PR
15.0 8.14 o

EA = Ext;nded Aeration
CM = Complete Mix

CS = Contact Stabilization
OD = Oxidation Ditch

PF = Plug Flow

PO = Pure Oxygen

SA = Step Aeration

HR = High Rate

LR = Low Rate




TABLE G-16. BASIN X: LARGE MUNICIPAL WASTE WATER TREATMENT PLANTS

STATE NPDES FACILITY NAME BASIN COUNTY DFLOW FLOW TN . TP TYPE .

(wgd) (mgd) (mg/) (mg/)
VA 23809 SMITHFIELD CAR  JAMES ISLE OF WIGH 0.5 0.54 18.7 2.5 AS/OD
VA 25216 FT.EUSTIS STP JAMES NEWPORT NEWS 3 1.67 18.92 2.48 TF .
VA 24996 FALLING CREEK JAMES CHESTERFIELD 10 9.96 104 1.58 AS/CM
VA 25003 PORTSMOUTH STP  JAMES PORTSMOUTH C 15 12.12 © 20.76 3.99 P
VA 25437 PETERSBURG STP  JAMES PETERSBURG C- 15 10.37 15.52 2.5 As/CM
VA 25208 HRSD - ARMY BA JAMES NORFOLK CITY 18 12.09 14.17 3.02 AS/PO
- VA 25241 HRSD -JAMESR JAMES NORFOLK CITY 20 12.59 20.54 2.55  AS/PF
VA 25267 HRSD - WILLIAM JAMES NORFOLK CITY 22.5 944 1576 2.06 AS/PF
VA 25275 HRSD - CHESAPE E SHORE NORFOLK CITY 24 18.13 = 20.86 3.08 AS/PF
VA 25283 HRSD - BOAT HA JAMES NORFOLK CITY 25 17.14  20.39 292  AS/PO
VA 60194 PROCTORS CREEK JAMES CHESTERFIELD 27 8 1263  1.67 AS/ICM
VA 64459 HRSD - NANSEMO  JAMES VIRGINIA BEA 30 9.67 24.8 3.54 AS/PF
VA 25259 HRSD - VIP STP JAMES NORFOLK CITY 40 22.00 18 15  BNR
VA 63690 HENRICO STP JAMES HENRICO . 45" 2178 18.7 2.5 AS/PO
VA 66630 HOPEWELL STP JAMES HOPEWELL CIT 50 33.07 70.64 1.79 AS/PO
VA 63177 RICHMOND STP JAMES RICHMOND CIT 70 55.5 14.93 0.95 AS/SA
. 415  254.07 ‘
\
|
3 |
|
D-FLOW = Design Flow in mgd AS/ = Activated Sludge 'EA = Extended Aeration
FLOW = Annual Average Flow in mgd AS/N = Activated Sludge with Nitrification CM = Complete Mix .
wgd = Millions Gallons per Day FF = Fixed Film (TF or RBC) " CS = Contact Stabilization ’
TN = Annual Average Total Nitrogen Conc. TF = Trickling Filter OD = Oxidation Ditch
TP = Annual Average Total Phosphorus Conc. RBC = Rotating Biological Contactors PF = Plug Flow
NPDES = National Pollution Discharge SBR= Sequencing Batch Reactors PO = Purc Oxygen x
Elimination Number P= Primary ) ' * SA = Step Aeration
LA = Lagoon . HR = High Rate

G-16 LR = Low Rate




APPENDIX H

Planning Level Retrofit Configurations*

*  Retrofit configurations shown in this appendix were obtained from: *Assessment of Cost and Effectiveness
of Biological Dual Nutrient Removal Technologies in the Chesapeake Bay Drainage Basm by Hazen and
Sawyer and J.M. Smith and Associates (1988).







RETROFIT PLANT IN CBDB
PLANT TYPE: exvenoeo aenanion
S
PROCESS FLOW SHEET Ay ) h
1(400% Q) ' i
' ' '
1 ' !
INFLUENT LK RN
. AE ' wel /N yeeees [
.o.l..l.l.v. HEADWORKS >|- w@. .m- w@. .u.l......ll...IIJ. .@. ‘o l—s ..z.u.....a..cv“ EFFLUENT a.ll.v CIROMNE
¢ oo R VSTA + ") FLIER ! CONIACT
® .. ' ® s=e= e e mm ot ———
' ' ’ ' - ”
NAS J— A
{200% ) ) ‘ EFFLUENT
—— Gantng
- -~ Netretn
@ Samoerged ‘oo
70 DISPOSAL
DESIGN _CRITERIA . '
EFFLUENT LIMITS: (LOW) . Rotrotit_Plant
TN =« 3 mgh
TP = 0.5 myyl * Install ballles In exisiing tanks and submeigoed mixers
| | + Add gravity lllters @ 3 gpm/sq (1 ADF and alum leed system
m.g sling Plant . ) « Add pump station 400% capaclly ARCY
+ Aeration tank @ 20 hours detention lime
+ "Claiifler @ 600 gpd/sq I
« Existing RAS @ 200% Q (no slandby) .
Figure H= 1 Low Level Nutrient Discharge (Extended Aeration)

(Source: Hazen and Sawyer and J.M. Smith and Associates, 1988)

2 1 ' —\—.l.—




RETROFIT PLANT IN CBDB

T_.. ANT TYPE: convennonat activaten sLunce

PROCESS FLOW SHEET

NFLUENT
o]  HEADWORKS

- e 0 aceoeonas’

0
’
0
'
'
X

PAMANY

v

CLARIFIER \

PRMARY
SLUOGE

PRIMARY

“--¢ 81 ,.A...:zm
0 ., -\
DISPOSAL
SECONDARY
DIGESTER  |*
70 DISPOSAL

DIGESTER

. y - o < YALUMY
.lla;l._c_nmtlo .- " [
. (400% Q) . H
o..n.-«o. =~ [P
“ [} ' (N @ ] ] '
[ ' ' ' ' '
' ® . ®, ' ' » @ SECONDAIYY
pleccitanat > ! e
“ AN " AX " AE AE 1 AX “ ": 5" CLARIFIEN _
[}
“. ® ' ® . ' ® i ' @ *
NAS (75%) .- ._. .
P ;e |
y T . N '
oo o=
' [
) GRAVITY 1
CILONNE '
EFMUENT 4= - conmact  |* ' paten
N 1 ]
———— Eagting e maaal
- o « Nontett
® Svhmerged Muer
L Svp Teostment By

DESIGN CRITERIA
EFFLUENT LIMITS:

TN - 3 mg/l
TP - 0.5 mgn

{Low)

Exisilng Plan

» Aerallon - 6 his HAT
» Claililer @ 600 gpd/sq i

« Exlsling RAS @ 75% Q

Melrolit Plant

5 stage process {108.5 his HAT)

Add new Anasroblc, 151 slage anoxic, 2nd anoxlc and reaeralion.Expond aotation
Add ellluent filters 3 gpm/sq (1 @ ADF and alum

Add Interanl recycle pump @ 400% Q

Add (ull flow pump statlon 20" TON
Add supernalant treatmen! system
Add addliional blower capacily
Add submorgod mixor

Add 25% Q HAS pumps

FiguraH~2 Low Level Nutrient Discharge {Activated Sludgs)

Source: Hazen and Sawyer and J.M. Smith and Associates, 1988)

H-2

.




RETROFIT PLANT IN CBDB

PLANT TYPE:

Existing plant

* Aoratlon lank @ 10 hour detention time
+ Claritier @ 400 gpd/sq 1

« Exlsiing RAS @ 100 Q

Add anaeroblc {2 Ius), 1si anoxic {3 his), 2nd anoxic (Ilus)

and reaesation tanks (172 hi)
Add 400% capacity ARCY pump
Provide additional 100% Q RAS pumps

Install alum foed system and elfluent gravity fillers (s gpmlsq h at ADF)

Add pump stalion
Add submerged mixot
Add supernatant lioatmont syslom

Figure H=3 Low Level Nutrient Discharge (Activated Sludge with Nitrification)

ACTIVATED SLUDGE WITH MITRIFICATION
PROCESS FLOW SHEET .o
. ANeY | ) - AU
ST B H
- a»nncn#a ™yt [ I
“ .o ' ‘e ® ' ' '
] Lo L] ] (]
Z—..—Mu-“mz_. . PRMARY " ® ' ® ' u ' ' ® ' SECONDANY
»l > peeepbasat » * A P - -
»| - HEADWORKS " cLARIFIER AN T ax " AE T e s CLARIFIER
' ® | ®. ' ® . L@
! NAS (100%)
<+ 8T ' - LIME . )@, o
10 R . . L
ISPOSAL ] ” ’ ey .
pispo WAS
) Ve .
1% . ]
SECONDARY PRIMARY EFFLUENT CHLONNE vEFRLUENT *
DIGESTER  |¢ DIGESTER |+ 4 CONTACT - .. FIER (S
L}
( e Eatbling n O |
: . o o DNottaid
Svbmarged Maer
SLUDGE ® ¢
TO DISPOSAL L 1) » tredimant systeom
DESIGN CRITERIA
EFFLUENT LIMITS: (ow -
TN - 3 mgA
TP - 0.5 mgii

(Source: Hazen and Sawyer and J.M. Smith and >m8mm.8. 1988)

v

¢

H-3




RETROFIT PLANT IN CBDB

PLANT TYPE:  rixeo riLm procEss

o Add pump slation

« Add supetnalant trealmenl system

« Add submerged mixers

« Add now blower

« Add new AIAS, ARCY pump and blower bidg.
» Add 50% Q RAS pump

* [otating Blologlcal Conlactor (ABC) or
Trickling Flltar {TF)

+ Clarllisr capaclly @ 600% gpd/sq {1

* Exlsing equivalen! AAS 50% Q

FigureH~4 Low Level Nutrient Discharge (Fixed Film)

PROCESS FLOW SHEET , nAS
{50% Q)
HRLUENT TTeteEe,
o)} VEADWORIS o[ PRMARY EFFLUENT
[ "\ CLARIFIER ' FLIERS
' e
]
WAS PAMARY |
s\nﬁ ~ 1 SLUDGE (4= - = =sssss .
<-4 BT ‘e -LIME ' 0 cInoneE
10 .S v . ey CONTACT
1]
DISPOSAL .- ' N '
" i@ i®1 1@
SECONDARY PRUMARY ..........L.%.“--..“......".wx..."...
DIGESTER |¢ DIGESTER ' N A, AE N 'rEr
1 - A ..»8 ' " ® a
. - ® lll'loblll.d- MQ—F:PZ-
——— Eauting X L
=== feneth . m:.m“m . Y .rzcg.
SLUDGE : {100% Q) T
$ M
TODISPOSAL - @ -un....t:ﬁ.ﬂ ......“.Zl Systom
DESIGN CRITERIA , fettolit Plani
EFFLUENT LIMITS: (LOW) -
TN « 3 mgn « Install new 5-stage process tanks
TP = 0.5 mgh « Add 400% Q Internal recycle pumos
+ Install elfiuent gravily fillers 3 gpm/sq {1 (ADF), and alum leed system
Existing Plani + Bypass existing TF or RBGC o use as blological souglung

(Source: Hazen and Sawyer and J.M. Smith and Associates, 1988)
: H-4




“RETROFIT PLANT IN CBDB

PLANT ._.<_u.m" m.:m...ome AERATION

- INFLUENT

PROCESS FLOW SHEET

()

¥ HEADWORKS

. ey -
".23.\. Q) “ _[ SECONDARY
" R CLARIFIER
Ty L] v ]
v Y '
® ' ® ' m CILONKE
T an oA, AE 0 0TS _ " contact
® . ® X . SECONDANY ,.
L—»' CLAFIER  ~p

RAS -

{200% Q) WIL

oot

U {1 T
== Retieln
8 Svameiged wuseo

. TODISPOSAL .

CritN
'S

DESIGN CRITERIA

EFFLUENT LIMITS:  (HIGH)

TN = 8 mgh
TP « 2 mgli

Existing Plani

Rotrolit Plant

Install balllos In existing lanks and submergod mixers

Add Internal tecycle pump at 200% Q

Add standby alum systom

.

Consliuct 50% more claiification capaclly (400 gpd/sq li)

o Aerallon lank @ 20 hows delention lime

+ Clarillor @ 600 gpd/sq U

+ Exléting RAS @ 200% Q (no standby)

Figure H= 5 High Level Nutrient Discharge (Extended Aeration)

b 4

(Source: Hazen and m»iwa_‘ and J.M. Smith and Associales, 1988)

H-5




. RETROFIT PLANT IN CBDB
PLANT TYPE:  CONVENTIONAL ACTIVATED SLUDGE
PROCESS FLOW SHEET
it s., mee d
' (200% Q) w ' ..>m.ca=.. [ stconpany
A o [ caniken
zm.ﬂ_.mz_. PRAARY . ® '® : CIL OIINE,
> s > PLocagacat s * —»
It "\ cuanipen 0 A & CONIACH
[} e -
L} @ " @ " ¢~- /
b ..mg‘é '
Jo PAMARY ot ctanFien | |
\. a/ SUDGE NAS . R ErRLUENT
+ -\ ST ha UIME (715% Q) N\
10 '\~ T
DISPOSAL nw‘.llll._ .
. SECONDARY PAIMANRY WAS
OIGESTER  |¢ DIGESTER | ¢
C mmencs  Eanling
v o e e HAeltsln
@ Svbmerged Mier
.-Om--u._-.m..-wmo,mw AL 81 Svpurnatars Treatment System
SIGN © 1A Rotrollt_Plant
EFFLUENT _._z_.-mn. (HIGH)
TN = 8 mp/
TP = 2 mg + Add Anasrobic (1 hi) and Anoxlc {1 tw) tanks
» Add Internal recycle al 200% Q
mx.u__:m Plani « Add standby alum system
» Conshiuct 50% more clarilicalion capaclly (400 gpd/sq 1)
+ Aerallon tank @ 6 hour dotenilon lime * Add supetnatant weaiment sysiem
» Add additional blowoer capacity
+ Clailiier @ 600 gpdisq It o Add submorged mixer
+ Exlsiing RAS @ 75% Q .
. ’ Figure H-6 High Level Nutrient Discharge (Activated Sludge)

(Source: Hazen and Sawyer and J.M. Smith and

.

Associates, Gm,wv
H~6




RETROFIT PLANT IN CBDB .

1—l>z.—- ..—.<—Umn ACTIVATED SLUDGE E_.q: NITRIFICATION